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PARTS LIST
ISO 237

6200 Series

When Ordering Parts
BE SURE TO SPECIFY COMPLETE MODEL NUMBER and SERIAL NUMBER OF REEL

USE PART NUMBER!
Item # Description Part # Quantity

02 1-1/4" Pillow Block Bearing .............................................................................................................. 9902.0300 2
06 #50 Chain (Specify Model) (not shown) ........................................................................................... 9912.0005 1

07A Upper Chainguard for 6200 Series Reel .......................................................................................... Specify Model 1
07B Lower Chainguard for 6200 Series Reel .......................................................................................... Specify Model 1
19 Model 6200 Frame Assembly (Specify Drum & Disc Size)............................................................... Specify Model 1

25A 3/8"-16 x 3/4" Spinlock Bolt .............................................................................................................. 9904.2201 7
25B 3/8"-16 x 1" Spinlock Bolt ................................................................................................................. 9904.2202 4
25C 3/8"-16 x 3-1/2" Hex Head Cap Screw ............................................................................................. 9904.1210 2
25D 1/2"-13 x 1-1/4" Hex Head Bolt ......................................................................................................... 9904.1403 2
25E 1/2"-13 x 3-1/2" Hex Head Bolt ......................................................................................................... 9904.1409 4
27A 3/8"-16 Spinlock Nut ......................................................................................................................... 9904.6200 6
27B 1/2"-13 Hex Spinlock Nut ................................................................................................................. 9904.5400 6
28A 3/8" Flat Washer ............................................................................................................................... 9954.0007 7
28B 1/2" Flat Washer ............................................................................................................................... 9954.0008 8
28C 1" Hub Spacer Washer - Plated (1-7/8" O.D. x 1-5/16" I.D. x 1/8" Thick) ......................................... 9954.0021 As Req'd.
42 1" 90 Degree FxF Steel 4000 PSI Full Flow Super Swivel Joint (GLT VITON) (HR42-0004) .......... 9929.8552 1
59 Parker 20 Cu. In. Hydraulic Motor .................................................................................................... 9918.2621 1
66 6200 Series Motor Plate - 1/4" Thick Steel, per P66A-01200 .......................................................... 9923.0065 1
69 2" Roller w/ Rod & Bearing (Specify Model) ..................................................................................... 9940.0027 1
71 Model 6200 Spool (Specify Drum Size, Disc Size, Riser, and Inlet Thread) .................................... Specify Model 1
72 16T50 Sprocket, 1" Long (1" Bore) ................................................................................................... 9910.2334 1


